Footboard Assembly
Before 11/06/01

Frame shown for
ref- only

Quantity Per

Item
Number | Note | Part Number |Description Package | Assembly
1 1099770-NLA | NLA - Footboard Hardware 1 1

Includes:
4 ea. Screw, Phillips Head w/Patch
(M6 x 1.0 x 20)
4 ea. Washer (8.2 x 15.8 x 3)
1 ea. Bolt, Hex Head Cap (M8 x 1.25 x 85)
1 ea. Locknut (M8 x 1.25 x 35)
2 ea. Washer, Spring (M8 x 13)
2 ea. Nut (M8 x 1.25 x 13)
2 ea. Screw, Hex Head Cap (M8 x 1.25 x 35)
2 ea. Plug Button, Square (3/4 x 3/4")
2 ea. Plug Button, Square (5/8 x 5/8")
2 1099715-NLA | NLA - Pin, Safety 4 1

3 1110986-NLA | NLA - Footboard Assembly 1 1




